@ Full Circle Service

SYSTEM ONE
PARTS LIST




DETAIL'A’

REGD.

4 REQD.
(2 EACH SIDE)

&)

0 SECURE BASE TO CHASS'Z)

4 RESD.

(T0 SECURE HOUSING To BASE)

|
I
o
|
;
€D o

SEE DETAIL A

DETAIL'E’



@ (Fog 230v onLy) @ REF.

CAPACITOR FILTER
SUB-ASSY

(Fom 230V oNLY) 4 ccop.
|

/
/
—

BRACE LINK
| - z REF.

L
. i \\ - @5%@‘&

;J . 'i 50
S

(44) ree

FUSE & FUSE HOLDER

TES: (ITEM 40) - REF,
1. CONNECT TIME RELAY TO WIRE HARKMESS ACCORDING TO WIRING DIAGRAM .
ATTACH TIME RELAY TO PLATE GUARD USING PCB STAND 0FF,

2, GROUND %-FORMER USING OME OF |T'S MOUNTING SCREW, GROUNDING WIRE
(PART OF WIRE HARMESS) AND B-32 PN HEAD SCREW WITH NUT TD LEFT SIDE PLATE.



HELF SEE NGTES 243,

THIS FHANTOM LINE
WIEW DF " SHARTE SRl L A55Y,
IS DR FOR éuwrmv.

1 SEE HOTES.

LPURCH ASSY, () MUST BE FULLY SEATED wWiTH MO
AP Iul.'fﬂl-rt}l\lgﬂ ASES Y, AND PERFOTATION OM
3ipE PLATES (D R(E.
L RIGHT L LEFT PRESSURE BAR LINKS A@E@ SHOULD BE
POINTING 1M SAME DIRECTION 0N SHAFT,
I.PRICR TO INSERTIMG 5TuD PINOT @, MOVE THE ESCENTAIC

pRvE FOMWARD AS SeiOws o6 EACH END.

‘LW e SR SR SNSRI,
35 Mﬂiﬂ-ﬁmﬁ‘r PINOT FR ﬂmﬂm-

S DA R ST YR B

| I ADD {EGREASE WHERE INDICATED.

SYSTEM ONE - FINAL ASSY.



Notes

i

Ie.

Punch Edge Guide Adjustment

e appropriate tood to set the Punch Edge Guide Decal (See Detail B)

Mote: Hanfle must be lowered to set Punch Edge Guide against punch pins.
Velobind: TN G-2381
Surchind: TN G-2382

Apply Decal Edge Guide Punch, item 55, (See Detail B) Decal must align with appropriate seitings on
Decal Punch Sys One, item 54, Velobind & Surebind - 117

Pawl Tip Sertings (Sheet 2, ref. item 12)
Pawl should have a clearance of 060" 1o ,090° from 10 Tooth Rachet, when Punch Assy iz st fully raissd
position, Uise TN G-2383 to adjust, {or use the thickness of a binding strip as & gauge)

Testing

Unit should have successfully passed the following tests:
Grounding/Continuity Test
Dielectric Test

51 Calibration

Rafse the Left Pressure Bar Link Assy, item 15, to its highest position and slowly lower i A “click™ should be
Theard as S1 closes. The indicator light on hamess, item 31, should tumn “ON", Lift the Left Pressure Bar Link
Assy back up, and place il in its starting position. Another “click™ should be heard as S1 closes. The indictor
light should tum “OFF" (soe Mote 10)

52 Calibration

Lovwer Handle, item 50, until the Left Hand Drive Plate, item 27, no longer contacts the 52 actustor. A “click™
should be heard as 52 opens. 52 should actuate when surface (A} on Heater Assy passes the centerline of screw
{B) and before surface [A) on Heater Assy passes beyond screw {B). (See Below) Raise the handle back up to
its starting position. Another “click™ should be heard as the left hand drive plate closes 52. (See note 10)

Binding Cyele Time Adjustment
Plug unit into outbet, Check the bind cycle by lowering both the Left Pressure Bar Link Assy and the Handle,
The Indicator light should tum “OFF” in approximately (8)-(10) seconds after the handie is pulled down.
{See note 12) L —_
Rotatc potentiometer, item 32, as follows: Dﬂﬂo
Clockwise - Increase

c m I » 'D T ———
Potentiometer
Attach Indicator Light to Lens Indicator Light, item 60, prior to installing Housing Assy, item 59
MMMW.MﬂmJWMMMBM“"“m'h&H [T e
Retaining rings must be approximately 3/16" from Pressure bar end.

Promure Bar Asey [———

Bind Operation
Rivet protrusion on bound document should be 023" Max, Bind should be set for 0107 to 018%

Insufficient Heat Cortett Heut Excessive Heat

" A

Fotate the Soc set screw for the following results:
Clockwise - (COOLER) shorter heat cycle
Counter Clockwise - (HOTTER) longer heat cycle

Actuator Adfustmient
It is OK to bend the sctuator on any of the switches to achieve the required results as mentioned above, Be
careful on to exert excessive force, or pull the actuator hard. The switch body may be casily damaged,

?}.’Wﬂ‘fs UNPLUG UNIT TO AVOID POSSIBLE SEVERE ELECTRICAL SHOCK.

iz

Waste tray
Clean the unit and empty the waste tray, item 68, prior to shipment. Any binding pins and punch scraps man,
cause malfunctioning.

Don't apply pressure fo the handle, it will remain down until you lift it



ITEM PART DESCRIPTION QTY PART NUMBER
7704951-GRAY SB- 7704901-GRAY | 7704891-GRAY | 7704941-GRAY | 7704881-GRAY
COMMON JAPAN,100V SB-DOM,120 V| VB-INTL,230V | SB-INTL,230V | VB-DOM,120 V

1 SIDE PLATE & SWITCHES ASY,LH 1 9783569

2 SIDE PLATE ASSY,RH 1 9781896

3 PUNCH HOUSING ASSY.COMPL 1 9778711 9778711 9778708 9778711 9778708
4 BRACE& CORD ASSY 1 9783572 9783571 9783570 9783570 9783571
5 SCREW HEX HEAD 1/4-20 X 5/8 4 1951904

6 NOT USED

I NUT HEX 1/4-20 WASHER(KEPS) 4 1926805

8 NOT USED

9 NOT USED

10 GREASE LUBRICATING A/R | 1961503

11 TIMING SHAFT - SYS 1 1 7704873

12 | SHAFT & DRIVE LINK ASY,RHS-SYS1 1 9783573

13 BEARING 2 | 9776609

14 SPACER 1 1925220

15 LINK ASY,L.H,P.BAR-SYS 1 1 9780020

16 HUB 1 9778198

17 LINK DRIVE LH 1 9778450

18 RING RETAINING 1 1930544

19 LINK BIND 1 9781050

20 RETAINING RING 4 1930510

21 WASHER FLAT PALSTIC 5 1925208

22 STUD PIVOT 4 9779351

23 ACTUATOR 1 | 9781049

24 SPRING WASHER 1 1926310

25 ROLLER CUTTER ARM 1 9779084

26 E-RING,185 DIA 1 1930530

27 PLATE DRIVE 2 9778732

28 SPRING DRIVE 2 9779269

29 SPRING EXTENSION 3/4" 1 9779271

30 HEATER ASSY 1 9777072 977072 9776678 9777072 9776678
31 WIRE HARNESS 1 9784036

32 RELAY 2FROMC ADJ DELAY 1 9784027 9784027 9784028 9784028 9784027
33 TIE WRAP 5 1932121

34 CABLE CLAMP 1/8 DIA 1 1931015




35 CABLE CLAMP 5/16 DIA 1 [ 1931013

36 SCREW PH PAN HD 8-32 X1/2 6 | 1902809

37 NOT USED

38 NUT HEX 8-32 WASHER(KEPS) 6 | 1926802

39 TIE WRAP (SNAP) 4 | 1932123

40 BASE ASSY.COMPLETE,SYS 1 1 7704874 7704874 7704874 7704874 7704874
41 | SCRPANHD SHT MET 1/4-14X3/48 | 4 [ 1905017

42 LIGHT INDICATOR ASSY 1 9784036 9784036 9784037 9784037 9784036
43 OPEN/CLOSE BUSHING,437 DIA 1 | 1953205

44 XFMR HEATER POWER 1 9784041 9784039 9784040 9784040 9784039
45 NOT USED

46 NOT USED

47 NOT USED

48 NOT USED

49 NOT USED

50 HANDLE ASSY,SYS 1 1 7704882 7704882 7704882 7704882 7704882
51 COUPLING DRIVE 2 | 9776796

52 SCREW PH PAN HD 10-32 X2 4 | 1911136

53 NOT USED

54 NOT USED

55 NOT USED

56 DEFLECTOR SYSTEM ONE 1 | 9781272

57 BUSHING DRIVE PLATE STOP 2 | 9779908

58 RING RETAINING 6 | 1932502

59 HOUSING ASSY COMPL,SYS 1 1 7707942 7704942 7704875 7704942 7704875
60 LENS INDICATOR,LIGHT 1 [ 9778433

61 SCREW PHIL FLT HD 8X1/2 4 | 1904806

62 PRESSURE BAR ASSY. SYS 1 1 7704876 7704876 7704876 7704876 7704876
63 TURRET RH SYS ONE 1 7704943 7704943 7704877 7704943 7704877
64 BACKSTOP SYSTEM ONE 1 7704945 7704945 7704879 7704945 7704879
65 TURRET LH SYS ONE 1 7704944 7704944 7704878 7704944 7704878
66 SCR #2X3/8 PH PAN HD TYPE B 1 | 1907835

67 CAP,HANDLE SYS 1 2 7704884 7704884 7704884 7704884 7704884
68 TRAY WASTER SYSTEM ONE 1 7704885 7704885 7704885 7704885 7704885
69 NOT USED

70 | TUV PRODUCT SERVICE GS LABEL | 1 1128417 1128417

71 CSA NRTL/C LABEL 1 6009413 6009413




72 LBL CE MARK,.875 IN 1 6009178 6009178

73 LABEL DENTORI SYS ONE 1 9781698

74 NOT USED 1

75 | LABEL CAUTION HOT SURFACE INTL | 1 1154236 9781618 9781617 9781617 9781618
76 CAUTION LABEL 1 6009000 6009000 6009001 6009001 6009000
77 | OVERSIZE BLK EQUIPMENT TESTING | 2 1132850 1132850 9741170 1132850 9741170
78 1X11 BLK EQUIPMENT TESTING 5 1132830 1132830 9741010 1132830 9741010
79 A4 TEST STOCK PAPER 70 1128331

80 NOT USED

81 LABEL KIT 1 7705127 7705127 7705128 7705127 7705128
81A LABEL, WASTE TRAY 1 9781744

81B| DECAL EDGE PUNCH SYS 1,2,3 1 9781469

81C DECAL PUNCH SYSTEM 1 7704946 7704946 7704886 7704946 7704886
81D DECAL OPERATING TIME 1 7704966 7704966 7704966




NOTES:
I. STRIP COVER, ITEM 2 SHOULD BE INSTALLED To
HOUSING, | TEM |, WITH HEAT STAKE .

(ED 2 ALLOW 24 HOURS DRYING TIME FOR THE ASSEMBLY OF PIN LOCATING, ITEM 3

HOUSING ASSY COMPLETE

8 |SPlNG PAPER GUIDE 1 W77 = e

7 |GLADE PAPER BIND SYS | 1 TTO4R02 TIOdE02 STRIETT TrodE02

[]

5

4 4 Af | 1960359

3 |PILOCATING 1 T

z__|strwe coven 1 STTTADD | GVTTe00 | GFTeMA | 6779358

1 |[HOUSING SYSTEM ONE ASY 1 TTO4508 TIME0T TT045905 TT04008

coudon | TTO4542 TEAMES | GTEAI9E | TTOB75

MO ary. SYS|SOGRAY| SURERSND | YELOBWND | SYELVE CRAY
ITEM |DESCRIFTION PART NUMBER [21]




HOTES:

1 THE DRAWING 15 FOR ASSEMBLY GUIDELINE ONLY. PLEASE REVIEW
INDIVIDUAL PARTS DRAWING FOR DETAILS.

2 INSERT SPRING PAFER GUIDE, ITEM &, ABOUT 1116~ DEEF ON SQUARE
STUD BENEATH GUIDE PAPER PUNCH, ITEM 5.

3 ASSY ITEM 13 WITH ITEM 2, THAN ATTACH
ITEM 2 TO BASE (ITEM 1) USING 2 SPEED NUTS (ITEM12 )

4 ITEM 8 IS PART OF THE SYSTEM 1 VELOBIND & SYSTEM 1
SUREBIND LABEL KITS PART NUMBERS 7705127 AND 7705128

BASE ASSY.COMPLEATE - SYS 1 - GRAY

i |
o |

1851015

REVERSE LOCEING PCB SUPPORT 54

=
ha

19280906

NUT SPEED .SaLiA.

-
-

1970125

FUSE - 250V X 44

1132343

FusE HOLDER

PATENT LABEL

FUSE LABEL

FOOT RUBBER BLACK

SPRING PAPER GUIDE

GUIDE PAPER PUNCH SYE 1

ADHESIVE

DEFLECTOR PLASTIC

PLATE GUARD SYSTEM ONE

|BASE SYSTEM ONE

EE | | e o | | s

g udu;u‘hua**mh




PRESSURE BAR ASSEMBLY - SYS 1 - GRAY

4-ReQD.
I O
I |
—— " [
B R ] r‘:— — - —
_——— - —t— ‘E‘
o= 1 1127 % 1147 =]
@ (BOTH ENDS)
PLACE ON BACK FLAT SECTION
BETWEEN UFPER & LOWER GROOVE
IN PART
2-REGD,
NOTES
1, ITEM 3 1S APART OF SYS1 SURE BIND AND VELOBIND
LABEL KITS PIN'S 77015127 AND 7705128
3 | 9781498 | SPACER WEAR PAD 2
2 | 8776972 | PIN_ KNURLED 4
1| 7704894 | PRESSURE BAR, GRAY 1
TR MO PaAT Dl SRR (1134




HANDLE ASSEMBLY - SYS 1 - GRAY

NOTES:

L clenyl MaTilg SuRfaces ™
Assepely, Assedple 4P (TEM
2) To HANDLE (ITem Z). APPLY
ADHESIVE (TEM ), INTO RECESSED

SLOTS AT INSIDE REAR OF CAVITY TO
BOTH GRIPS.

2.NO GAPS SHOULD BE VISIBLE
BETWEEN GRIP HANDLES.

Ll /———_-
&
f
[
3 7704903 | GRIP HANDLE SYS 1 2
N SEE NOTE | 2 7704904 | HANDLE PAINTED 5YS 1 1
1 1960506 | ADHESIVE SICOMET 0.01
e ITEM HO. PART NO. DESCRIPTION ary.
CROSS REF

VB ¥ 2400853-0I



SIDE PLATE(R.H)- SUB ASSY SYS ONE NOTES :

1. 1TEM [T)- PAWL ,MUST ROTATE FREELY
IN THE FULL SWING RANGE IN BOTH
DIRECTIONS BY ITS OWHN WEIGHT,

2 RING STAKED PIN MUST WITHSTAND
A 2.00LB, FORCE APFLIED PARALLEL
T AXIS oF PIN.

SIDE PLATE (R.H) - SUB ASSY. PARTS LIST RERITRE:
ITEM NO | PART NO DESCRIPTION aTy a
1 9784035 SIDE PLATE RH 1 MOTED
2 a7 76665 BLOCK PILLOW 1
3 ayvaz7o SPRING COMPRESSION 2-1/2" 1
4 1928031 MNUT SPEED 1/4-14 2 JO1S MAX,
5 9781871 PIN DRIVE 1
6 | 9781868 LINK PAWL 1 r R Y
7 9781872 FPAWL 1 _ ’
8 1931301 NUT SPEED .312 DIA 2 _ VIEW A-A
g | 9781892 BRACE SYS 1 1 PAWL ASSY. (REF ASSY. PART NO. £9778773)
10 1907321 SCREW B-32 X3/8 HEX HEAD z2
11
12 1961532 GREASE WITH TEFLON 0.01
13 1960524 LOCTITE 242 0.01




SIDE PLATE (L.H) SWITCH ASSEMBLY - SYS 1

NOTES:

A THE DRAWING IS FOR ASSEMBLY GUIDELINE ONLY. PLEASE REVIEW
INDIVIDUAL PARTS DRAWING FOR DETAILS,

2 ADJUST THE SET SCREW, ITEM 14, DOWN ENOUGH TO HAVE THE
FLANGE OF THE SWITCH BRACKET, ITEM 13, PARALLEL TO THE
FLANGE ON THE SIDE PLATE, ITEM 1.

3, ADJUST SWITCH SILITEM &, UNTIL SWITCH CLICKS
WHEN SWITCH ACTUATOR FALLS BELOW
FLANGE ON L.H.SIDE PLATE ITEM |.

4, USE ADHESWE, iTEM 5, TO SECURE MUT. ITEM /5

B TD ScREW, ITEM 14, VISUALLY INSFECT THE
BET SCREW TD ASSURE THERE 15 A nyLon INSERT
ALONG THE LENGTH OF SCREW.

A
) REG’D
2 REGD.
T e, .
i ﬂ FE
& D&O By
{j [a]
o o Q
@ REF.

D

|
|

FITEe IS

]

2-56 NUT PLATE

1831048

MOUNT WIRE HARMESS

=1

1853201

ENAP BUSHING 1.00

n

1560512

-y
i

182871

NUT HEX 8-32

.
s

1900022

SCREWY SOC 8ET SELFLK B-32XTE

=
[*]

ST Te6E2

BRACKET SWITCH

ETR1085

SV SHAP ACTION SPOT 53 ¢

1927401

NUT HEX 2-55 SELF LOCKING

-
o

1902624

|SCREW FLT HD PH 256058

GT81242

|SWiTCH ShaP AGTION SPDT 82

TH2ET 14

|muT HEX 255

1825120

'WASHER FLAT 12

araiag

SWITCH SHAP ACTION 51

PIE3GS)

[INSULATOR SWITCH

1825805

|WASHER INTERNAL LOCK 02

15010 B

|sCREW SAMS PN PH 2-56G=3/4

1228031

NUT SPEED 174-14

FIRO34

SIDE PLATE LH

-nlu-u.-.-.-.._-.-n---pgu“ﬂl

EE ﬂ“ﬂ"ﬂlmj"lhw

PART NO

|DESCRIPTION

o
2




MOTE:

L~USE TOOL§ ARBOR, PRESS To STAKE
Piwd, L

REFER T2 fYM 2TE00I2 PWGE FoR
LINK ASSY, R.H, PR, BAR(MADE OF
ITEM3,4,576)
ITEME) MUST ROTATE FREELY 1N THE
FULL SWING RANGE IN BOTH DIREATIONS
By ITS OWN WEIGHT ITEM @) CONNECT I NG PIN
HEAD, SHOULD FACE TOWARDS RATCHET, ().

2- TURN HUB(T) S0 THAT IT IS LOCKED WITH R.H.DRIVE LINK, I TEME).

3- POSITION RATCHET 10.TOOTH,ITEM(Z) WITH ROUNDED EDGES FACING
R-H.DRIVE LINK,I TEME).

“4- ‘ LUBRICATE WITH GREASE, I TEM (O WHEREVER. MARKED.

l?e1503{GREASE LUBRICATING
[1930544{RING RETAINING . [
8778449 |LINK, DRIVE,RIGHT HAND | |
2778 198|HUE T
3781869 |LINK, SHAFT | =
9T8IATI|LINK PRESSURE BAR | !
s781870|PIN CONNECTING 1
1931542 [PIN GROOVE. /25 DiAxiad |
[
[
ary

3779086| RATCHET 10 TOOTH
9779232 SHAFT
MO PAAT WD DESCRIFTION

E—”Whumﬂmaa

SHAFT & DRIVE LINK ASSY. (R.H.S) - SYSTEM ONE



NOTES:

THE DRAWING IS FOR ASSEMBLY GUIDELINE ONLY. PLEASE REVIEW INDIVIDUAL
PARTS DRAWING FOR DETAILS.

ITEMS MARKED /Y, ARE USED IN 230 VOLT ONLY FOR CAPACITOR FILTER
ASSEMBLY MIOUNTIN G.

ONLY THE JAPANESE CORD REQUIRES
A GROUND WIRE AND GROUND LABEL

BRACE & POWER CORD ASSY.

] GROUND LABEL, JAPAN 1 6008438 - -
1 —_ - GTE4008
1 = - 1926003
1 — - 1932123
1 - — 1931050
B 1 —_— o STB1RZT
8 |TIEEWRAPR - 1 e = 1932125
7 Msrmmsx KEPS)8-32 1 1926802 = -
[ TOR-FILTER-ASSY| 1 - = 97840,
§ [SCREW PH PAN HD B-32X112 1902808 Q=1 Qty=1 Qty= 1
4 |BUSHING STRAIN RELIEF 1 1952407
31 [LABEL-GROUND SYMBOL 1 1128416
| 2 |uNEcORDSET 1 6200066 | 9781346 | S781347
1 [BRACE 1 9776683
COMMON 9783572 | 9783571 | 97TBASTO
NO loov 120v 2308
ITEM |DESCRIPTION ary. PART NUMBER




|
8  |RING RETAINING SELF-LOK TRIA 6 1929105
7 \WASHER 3 1925218
6 |RIVET SOLID ROUND HD 1/4X1" 3 1930011
NOTES: 5  |PUNCHPIN 120r14 | 9778684 | Qty=12 | Qty=14
1.APPLY A LIGHT COAT OF GREASE(ITEM E.A_E . @| 4 |ACTUATOR PUNCH ASSY 1 9781390 | 9776365
ACROSS THE BACK OF THE. ACTUATOR (ITEM4). e 5 3 |GREASE LUBRICATING AR 1961503
2 |SPACER PUNCH 1 9779250
@| 1 |PUNCHHOUSING ASSY 1 9777425 | 9778194
COMMON | 9781814 | 9781029
NO SUREBIND | VELOBIND
ITEM |DESCRIPTION QTy. PART NUMBER I

PUNCH HOUSING ASSY.COMPLETE



PUNCH HOUSING ASSY -SYS1&2

MNOTES:
I, BEND SHOUWP BE PERPENDICULAR AT BOTH EMDS.

2 VISUALLY INSPECT PINS ITEM 5 FOR FOLLOWING
RADIUS CEMTERD
RADIUS TIF SHARP

A, ROUMDED EDGE OF ITEM 9 T0 FACE ﬁﬂf.{ﬂmﬁ}

4 LUBRICATE. SURFACE IMDICATED WITH GREASE |TEM 3
(2PLALES) EACH END.

5. BEMD TAB SHOWN IN FIGURE A-A AND B-B IN THE DIRECTION SHOWN. THIS
SETS THE BACKGAGE TABS TO MINIMUM SETTING USING A FLAT BLADED
SCREWDRIVER.

INSTALL THE PROPER TOOL VELOBIND OR SUREBIND TOOL IN DIE SET THROAT AS
SHOWN N FIGURE A-A AND B-B 50 THAT IT I5 THE SLOT IN THE TOOL 15
LOCATED ON THE PUNCH PIN NEAR ONE OF THE BACK GAGE TABS.

ROTATE THE TOOL UNTIL IT CONTACTS THE ADJACENT PIN. THIS WiLL SET THE
HEIGHT OF THE BACK GAGE TABS.

REPEAT THIS PROCESS FOR EACH BACH GAGE TAB.
6.THIS DRAWING S FOR. ASSEMBLY SUDE UNE

SRl REFER, TO IRDMWIDUAL PARTS DRavlS For
DETAILS,

BEND UP WITH
BLADE SCREW DRUWER



PUNCH HOUSING ASSY. PARTS LIST |

ITEM NO DESCRIPTION QTyY PART NUMBER
9778711 9778708
COMMON | SUREBIND | VELOBIND

1 PUNCH HOUSING ASSY COMPLETE 1 9781854 9781029
2

3 GREASE LUBRICATING alr 1961503

4

5

6

7

8

) LINK PUNCH 2 9776446

10 DRIVE ECCENTRIC 2 9781095

11 SPACER 2 9779257

12

13 SCREW SOC HD CAP 1/4-28X1-1/8 1 1950591

14

15 NUT HEX 1/4- 28 1 1926710

16 SCREW 1/4-28 x 1x1-8 LH THD SCH 1 1900527

17 NUT 1/4-28 LH THREAD 1 1926724

18 LOCTITE 242 0.001 | 1960512

19 HARDENED WASHER 2 1925183




MOTE 1
i. BEFORE TIGHTENING SCREW ITEM 2,
MAKE SURE THAT BLADE SUPPGAT

e e T RARD AT AT

© 2 USE TRAVEL ARRESTOR OTY (1) O (2) DEPENDMNG
UPON TIEE TOLERANCE STACKUR, SUREBIND ONLY

l'f.._

fvalinais

I
il

—— . —— ;
DETAI - £

HEATER ASSEMBLY

P

B -y

SECTION & vigw A-A




HEATER ASSY. PARTS LIST

ITEM DESCRIPTION aTy PART NUMBER
COMMON| 9777072 SUREEBIND | 9776678 VELOBIND

1 | SCRTHD CUT PH PAN HD 6-32 X1/4 1907831 QTY-6 QTY-4
2 SCR PH PAN SELF TAP 4-24 X1/2 4 1907834
3 INSULATOR HEATER ASSY 1 9781572 9778291
d TRAVEL ARRESTOR 9781153 QTY-2 9780120 QTY -1
3
6 BLADE STRIP ASSY BLK TEF 1 9781638 9781638
7 BAR SUPPORT ALUM MACHINED 1 9776664
8 |SCRPHPANHD THD CUT 4-40 X 1/4 4 1907833
g WASHER FLAT # 6 1925119 QTY-6 QTyY -4
10 WASHER FLAT .1251D 4 1925012
11 STUD HEATER 4 9779352
12 SUPPORT BLADE 1 9777029 9778293
13 SPRING SUPPORT 2 9781163
14 SPRING TENSIONER 13 OR 15| 9779268 QTyY-13 QTY-15




I =B-CiL
2.4- M

2-3-MO
7-6-HO
7-5-HC

RELAY
TIME ~95EL)

DELAY

TIME DELAY
(t

:

:

% b

Lol

I

T*

Ly

n [4.4-]
ELECTRICAL SCHEMATIC

e -
"

BRI
44 JRER
TS
:
I’_..L_

& - w
=]
A
3 3 I
(I : o :
b 3
Ll e
fgy mm..w.,. R

BLUE

LY

b1

1
@ reE

)
)
\

[t 1 Y .- S

WIRING DIAGRAM



VIEW A-A~
(BOTTOM. VIEW)

SYSTEM ONE PACKAGING ASSY



178 |NAMEPLATE LOGO SYS ONE 1 7704888 - 7704888 — 7704947 | 7704947 | 7704947 | -—-
17A |GBC LOGO LABEL -LIGHT GRAY| 1 - 7704953 — 7704953 e 7704953 | 7704953 | 7704953 | =---
17__|LABELKIT _ 1 7705128 |7705128 %] 7705128 |7705128%] 7705127 | 7705127 | 7705127 |7705128%
15 |BROUCHER GBC EMA BENEFITS | 1 — - yoon 1630024 | ~— - - [1630024 | -——
14 | STAPLE. 20 | 1929306
13 :
12 |LABEL GENERIC 2" X 3" 2 s 4020722 sl Sl y iy — rewems
"~ 11 |LABEL CARTON SYSTEMONE | 2 9781298 o 9761298 | 9781300 | 9781663 81663 | 9781663 | -—
10 _|DEBINDER MODEL 31 GENERIC | 1 | 7705047 & .
9 |UTILITY PACK - SYSTEM ONE 1 9783574 | 7704948 | 9783574 | 9783577 9783576 | 9783576 | 9783678 | 7704892
8 |CARTON SHIPPING SYS 1 1 9781308 | 9781308 | 9781308 | 9781308 | 9781308 | 9781308 | 9781308 | 7704905
7  {END CAPLEFT SYSI 1 | 9781263
6 ) CAP RIGHT SYS | 1 9781262
5 |POLYBAB33"X 38" 1 e 9776234 o e s o s e
3 PB SYSTEM ONE 1 — 7704955 — 7704889
2 GBGHﬁMEPLATE&LRBELr 1 1455000 | 14165011 | 1155000 | 1155011 | 1155000 | 1155000 | 4455000 | 1155018
1 |SYSTEMONE FINAL ASSEMBLY | 1 7704891 | 7704891 | 7704881 7704951 | 7704941 7704881
L“-T;'-:m--.':ﬂﬂﬂ":'|5|| 9707021 | 9707160 | 9707023 |9707024 | 9707049 {9707050| 9707053|7704870|
VBINTL, | GRMNTY.| VBDOM |GUSADOM | SBJAPAN | SB-GRAY | SB:DOM |ibico-DOM
' VB-236v | VB.230v | VB420v | VB.120v | SBAOOV | 230V | $B.120v | VB-120V
JIEM# PART ON |aTY, PART NUMBER




NOTES.
1. CLEAN UNIT WITH SOAP& WATER.

2. BAG THE UNIT WITH ITEM (5) ON IDENTIFIED UNITS ONLY.

3. LOAD UNIT ON CARTON LOADING MACHINE, PLACE END CAPS ON THE ENDS
OF THE MACHINE.

4. LOAD MACHINE INTO CARTON, ITEM (8) . TAPE THE PERFORATED OPENING ON
CARTON FROM INSIDE ON THE UNIT WITHOUT POLYBAG.

5. PLACE THE FOLLOWING INSIDE OF THE CARTON, ON TOP OF THE UNIT.
A. DEBINDER, ITEM @ .

B. UTILITY PACK, ITEM @ ’
@ C. EMA BROUCHER, ITEM, 15, IF CALLED FOR.

6. SEAL THE CARTON USING ITEM (14) .

7. "GBC NAMEPLATE & LABEL", ITEM @ , COME IN A 3 PART PACKAGE.
8. LABEL: ITEM (2) IS USED ON GESTETNER/NASHVATEC MODELS, ONLY.
IT SHOULD BE BAR CODED WITH CODE "3 OF 9" AS FOLLOWS:
BMV_170 CAVEL 1

)

MODEL No. 4 SPACES VOLTAGE CODE

A FOR 230V.
B FOR 120V.

J FOR 100V.

9. LABEL, ITEM (1), SHOULD BE APPLIED TO THE CARTON, ITEM () , ON BOTH
LONG SIDES, AS SHOWN.

10. ITEMS 17A & 17B ARE BOTH PART OF THE LABEL KIT ITEM 17. THE LABEL
KIT ALSO CONTAINES ITEMS USED ON THE FINAL ASSEMBLY DRAWING
PART NUMBER 9783592. ON STARED ITEMS DO NOT USE ITEMS 17A & 17B

BUT USE THE ITEMS NEEDED DURING THE FINAL ASSEMBLY OF THE
MACHINE SHOWN ON DRAWING NUMBER 9783592.

11. CE MARK SHOULD BE PRINTED ON NAMEPLATE LABEL ON 230 VOLT MACHINE.



	SYSTEM ONE PARTS LIST COVER PAGE
	SYSTEM ONE FINAL ASSEMBLY
	SYSTEM ONE FINAL ASSEMBLY B
	SYSTEM ONE FINAL ASSEMBLY C
	SYSTEM ONE ADJUSTMENTS/CALIBRATIONS
	SYSTEM ONE FINAL ASSY PARTS LIST
	SYSTEM ONE FINAL ASSY PARTS LIST
	SYSTEM ONE FINAL ASSY PARTS LIST
	SYSTEM ONE HOUSING ASSY
	SYSTEM ONE BASE ASSY
	SYSTEM ONE PRESSURE BAR ASSY
	SYSTEM ONE HANDLE ASSY
	SYSTEM ONE RH SIDE PLATE ASSY
	SYSTEM ONE LH SIDE PLATE ASSY
	SYSTEM ONE SHAFT & DRIVE LINK ASSY
	SYSTEM ONE BRACE & POWER CORD ASSY
	SYSTEM ONE PUNCH HOUSING ASSY
	SYSTEM ONE PUNCH HOUSING ASSY
	SYSTEM ONE PUNCH HOUSING ASSY PARTS LIST
	SYSTEM ONE HEATER ASSY
	SYSTEM ONE HEATER ASSY PARTS LIST
	SYSTEM ONE WIRING DIAGRAM/SCHEMATIC
	SYSTEM ONE PACKAGE ASSY
	SYSTEM ONE PACKAGE ASSY PARTS LIST
	SYSTEM ONE PACKAGING INSTRUCTIONS



